Ingersoll L

RM42G MOWER

Deck and Chute ... e 5
Spindles, Belts and Pulleys......ccoccoicee v iviciin e 7
Mounting Brackets and AXle .......cieee e 9
DECAIS et 39, 41
RM38, RM44, RM44GR, RM48 MOWER
Deck, Belts, Backside idler (RM44GR) .......ccooovviivviienn, 11
Deck, Belts, Backside Idler (RM38, RM44, RM48}) ....... 13
Mounting Bracket and Idler Pulleys ........ccoicciceeiiiniinnnea 15
Rear Axle and Leveling Linkage ........ccccvveivvee e, 17
Spindles and Blades .......ccccevieeieee e 17
DECAIS et 39, 41
RM60 MOWER

Deck Belts and Deck Covers......iveviienicn e, 19
Axle and Mounting Brackets.......cccovceveee i ivviiinnn, 21, 23
Pulleys, Blades and Spindles.. ..o veninninininininininnnn, 25
DBCAIS e e 39,41

MK44, MK48, MK48-2 MULCHING KITS
Complete parts listing .....cco e 37




5B38, 3848

Ingersoll
HOME
ATTACHMENTS

SB38G, SB48 SNOWBLOWER

Auger Housing, Chute Control and Lift Assembly.... 27
Auger and Drive Assembly ... 29
Belt and Idler System......coovvoiiiii e, 31
DeCalS. ..o 39-41



Ingersoll

HOME
ATTACHMENTS

UB44, UB54 UTILITY BLADE
Blade Bracket and Lift Assembly............ 33
DecalS....cccoco v 39, 41




Ingersoll
HOME

ATTACHMENTS

BG42G BAGGER
Bagger Assembly ... 35
Decals.....ccooo i, 39, 41



INDEY RM42G ROTARY MOWER




RM42G ROTARY MOWER

HDEY DECK AND CHUTE

REF. PART NO. DESCRIPTION REQ'D
1 C36805 ] = O S 1 0T 1= SR

2 C36802 O o Ll I o Vo <] TR

3 C30738 COVER - Bl e e
4 C30741 COVER - end, belt RH. (shown) ...
4 C36856 COVER - end, Belt L. H ..ooeeeee e

5 187-1036 SCREW - 1/4" x 112" selftap ..o, 12
5] C30744 DEFLECTOR - ChULe e

7 C30766 [ NI 11 Yo = ORI

8 C30767 SPRING = hiNQE...eeeiieeeeeeeeee e e

9 C30768 NU T - DUSH e e e,
10 111-217 BOLT - 5/16” X 5/8" CaITIage .......ceoeeieeeieeieeeeeeeeeeeeeeeeeeeeeeee e e,
11 131-911 NUT - 516" flange 1ock...........oee e
12 C33709 WHEEL - anti SCAIP ...
13 C16745 BOLT - SHOUIEE e ettt e e e e e ie e e eieaeens
14 195-533 M A SHE R-T 2 e
15 131-938 NUT -3/8"-16flange lock ...,



RM42G ROTARY MOWER

INDEX

@-e,
7N
@i?---a.@r “,@ ®
& @y




iNDEX

N P NP N RD A OB~NDUTRWN =]
M

MN —A—SAa A s s v

WRINIMNIMRIN NI NN
QOO WN

QI 0
Ny —

PART NO
C30729
C28971
C29453
C25543
C32421
C25541
C37196
C30733
C29431
126-13
131-1331
C36813
113-208
129-103
C30736
C33275
113-206
192-21
C27686
C26080
113-410
131-1182
C36815
C16714
195-533
132-310
NSS
C36998
192-21
C28972
C30735
111-366

RM42G ROTARY MOWER

SPINDLES, BELTS AND PULLEYS

DESCRIPTION

HOUSING -spindle ...
BEARING -spindle..........ccooei e,
SPACER -bearing....cccocooei e
SHIELD - bearing ........ccoooi e
SPINDLE - MOWEK ..c.oviiii i e e
SPACER -shield ..........ccocoiiiiii e,
SPROCKET - timing ......eiiiiiiiiiiiieieeeeee
RETAINER - belt, iming.............occov oo
SPACER - pulley and sprocket...........iiiiiiies
KEY - woodruff ...
NUT - 3/4” (use .100 ft. Ib. torque)......cooeievieeiviieeieiiein,
PULLEY -drive..............co e
BOLT-3/8"-16 x 1-1/4" ...
NUT - 3 8 e
BELT -timing.............oooi e
BLADE - 21-3/8" ...
BOLT-3/8"X3/4".......coooiiii e
LOCKWASHER - 3/8". ...
BELT - drive ..o
PULLEY - backside idler...........cccooviieiiiiiiiieeeeeee
BOLT-1/2"-13 x 1-1/27 e
NUT-1/27I0CK .oooviieieee e
ARM-Idler ..o
BUSHING ... e

PIN - cotter 1/8" x 1" ...
SPRING - tension (use C36999 kit before PIN (043525)
SPRING - tension lf(‘cée PIN 043525 and after)................

PLATE - adjusting, timing belt ...
BOLT -3/8"- 16 x 1-1/4" carriage.......ccccooevieeeveieee e
NUT -3/8" - 16 e,
BOLT-5/16"-18%4"......cco o
LOCKWASHER - 3/8"....... e,
NUT -5/16" - 18 flange lock ....................ci
WASHER - .3127 I.LD. X .88" O.D.....cooovriii e
NUT-5/18"-18 ...
BOLT-3/8"-16X 17 . e
NUT - 3/87-16flange lock .......cccooeeiiiiicieeee,
WASHER........coo e

LOCK WASHER -

..................... 1



ENDEX



INDEX

CRNHGT A WN =
T

WWNRNRNDMNMNNDNNNOON=S S aaaaaa
OO~ R,WN 2000~ WN-=-O

PART NO.
C36825
C16573
C30649
C10482
113-209
131-1352
C25370
C12264
195-525
C37069
C36817
C20005
138-96
C26736
C16745
195-533
131-938
C36823
111-340
131-938
111-132
C36838
131-930
C106898
141-56
C26033
131-911
C36839
C10821
132-310
C28105

RM42G ROTARY MOWER

MOUNTING BRACKETS AND AXLE

DESCRIPTION

FRAME-{OW ...
SPACER -sleeve ..o
WASHER - 3/8” .. e
SPRING - cOMPression .....oovveiveiee e e eenies
BOLT-3/8"-16x1-1/2" ...
NUT-3/8"-16 ...
PULLEY - idler “V" groove ........oeieiiiee e
BUSHING -flange ..o
WASHER - 3/8” .. e
BRACKET - mounting.........cooooviiviiii e,
AXLE-rear..........cooimiie e
PIN - height adjust...............co
PIN - roll 3/16" X 17 e
WHEEL - Qauge .....oooeviie e
BOLT - shoulder........coiiiiiiiiicic e,
WASHER - 1727 .,
NUT - 3/8" 16 lock flange..........c.ccciiiiii i
BRACKET - height adjust...................co
BOLT - 3/8 X 3/4™ Carmiage .......ccoeviieiieieeeecieeieee e
NUT - 3/8" flange locK ...,
BOLT - 5/16" x 3/4” carriage .......ovocevevveevieeee e,
BOLT -
NUT - 1/27 lock flange.........c.ooiiiie e
PIN - safety.....oooo e
PIN -clevis 1/2" x 1.27 ...
LINK-adjust.........ooooo
NUT -5/16" - 18 flange [oCK .......vevvviviiiiiin e,
LINK - I
PIN - clevis 172" X 17 ..
PIN - cotter 1/8" X 1" .o,
RING -retaining ...






RM44GR ROTARY MOWER

INDEX
DECK, BELTS AND BACKSIDE IDLER PULLEY

1 C34718 COVER - deCKk belt L. H.....oviiiiiiiieiieiieeeieeee e 1
1 C34719 COVER - deck belt R.H. (ShOWN) ....c..ovviviiiiiiiieiieieieieeeieieeiene 1
2 C28105 RING - retaining.....c..coveiieiieieeieeeeeee e e 4
3 195-533 WASHER - 172 4
4 187-1036  SCREW - 1/4" x 1/2" self-tapping ..o 8

5 C23358 BELT - drive (use with tractors model 3010, 3012, 3014. 3016,
3018 @Nd 3020) ..oeuiet i 1
5 C23808 BELT - drive (use with tractors model 4014, 4016, 4018 and 4020)..1
6 C26958 LINK - lift (use with 3000 series tractors).................o 2
7 C34739 LINK - lift (use with 4000 series tractors)...................o 2
8 C23949 BELT - mower deck ..o e 1
9 C31606 SPRING - t€NSION ... 1
10 C31500 ROLLER - anti-scalp, rear ..o oo cee e 2
11 C31501 SPACER - 8leeVe ..o, 2
12 111-375 BOLT - 3/8" - 16 X 37 CAMMage . eeeeeieeeieeieieeeeee e 1
13 131-938 NUT -3/8"-16flange lock..........ooooiimi e, 3
14 C44663 *  DECK - MOWE.....iiiiieiieiieiieiiniiee e e 1
15 C31608 e I I T | 1
16 C12251 PULLEY - backside idler...........c.uuvverieuieiimiieiieiieiienieiieiieiierienienieniene, 1
17 111-366 BOLT - 3/8" - 16 X 1-1/4" Carriage.....cccccevievieeieiieeieeiievievievvenenenenee 1
18 195-525 WASHER - 3/8” ... 1
19 131-1352  NUT-3/8"-16flange lock.........cooooii 2
20 111-371 BOLT - 3/8" 16 X 17 CAMMIAGE ..o eeeeeeeeeee e 1
21 C14768 SPACER -sleeve ... 1
22 195-105 WASHER - 1727 1
23 C25400 * DEFLECTOR - ChULE ...uiiiiieiei e 1
24 C28977 ROLLER - 77, front.......cooo et 1
25 C26405 SHAFT - r0ller . 1
26 138-106 PIN - roll 3/16™ X 2-1/27 e, 1
27 C10821 PIN - clevis 1127 X A7 e, 4
28 195-541 WASHER - 5/87 ..o 1
29 C33709 WHEEL - anti-scalp, front ..o 2
30 C16745 BOLT -Shoulder ... 2
31 C30649 WASHER - SPaCEr ..o 1
32 111-101 BOLT -1/4" -20 x 5/8" carniage ..., 5
33 131-934 NUT - 1/4" - 20 flange ..., 5

* For decks PIN 057105 thru 057129 also order (2) of C31580 straps

** NOTE: If interference exists between chute and motor tubes on
3000 series tractors, order C42827 tube kit.






INDEX

MNP WN = ==’

© 000000

WWWLWWAWAWMMMMMMPPAAORAN 2 A @A @3 3 3 3 3 3 3 3 3 3 3 = X
O PPN —=2QO~NONRWN =200~ E R RWNN=2O

n

PART NGO
C31495
C31496
C31497
C28105
195-533
187-1036
C23358°*
C23808°*
C44801 **
C44802 **
C18315

C25703
C23810
C23849
C23850
C31606
C31500
C31501
111-375
113-241
131-238
C31507 *
C31526 *
C31535°
c44661 **
C44859 **
C44857 **
C31608
C12251
111-366
195-525
131-1352
111-371
C14768
195-105
C32958
C30766
C30768
C31505
c10821
C44560
NSS

NSS
C28977
195-541
111-132
131-211
C47105

MODEL RM38, RM44 and RM48 ROTARY MOWER

DECK, BELTS AND BACKSIDE IDLER PULLEY

DESCRIPTION REQ'D
COVER - deck belt (RM3B).....c..ooii e e e e 1
COVER - deck belt (RMA4).. ..o e e e 1
COVER - deck belt (RMAB)... ... e e e 1
RING = Fel@iNiNg ... cee e e e e e e et e eane e sree s rnes s se e nnee e 4
WASHER =1/27 e e e ettt e eae b ee e ere e 2
SCREW - 1747 x 1/27 self-tapping veeiieiieeece e e e n e e e 3
BELT - drive (use with tractors model 3000 SEres) ..o e, 1
BELT - drive (use with tractors model 4000 SErES)......cccoiir e e, 1
BELT - drive (use with 3000 Series tractors)....cc.coo e e e 1
BELT - drive (use with 4000 Series tractors). ...ccccoo e e e 1
LINK - Iift {use with tractors model 3010, 3012, 3014, 3016
BOUB AN 3020 ... oo et e e e et e et s 2
LINK - lift {use with tractors model 4014, 4016. 4018 and 4020} ........ccc.o i 2
BELT - mower deck (RIM3B) ... e e e s vree s sae e e 1
BELT - mower deck (RIMA4) .. ..o e e vrees e e 1
BELT - mower deck (RIMAB) ... ... e e e ae e e 1
SPRING = tEBNSION vttt e et se e bt e sneeas 1
ROLLER = ANTIFSCAID ottt et e ettt e s e e s et e e e e et annt e en s 2
SPACER - SIBEVE.....i e e e e e 2
BOLT - 3/8" - 16 X 3" CaITIAQE o vt o ettt ettt ere et e ene s 1
BOLT - 3/8" -16 X 3" heX hEaU ..o s 1
NUT - 3/8” - 16 Flange 00K .....oeii e e e e s 2
DECK - mower (RM38) shown.... ... .. .. .. . o 1
DECK - MOWer (RMA4) ...ttt e e 1
DECK - MOWEr (RMAB) ...t ettt e e s 1
DECK -mower (RM4B) .. .. .. . . e e e A
DECK -mower (RM44) .. . . . e e e A
DECK -mower (RM38) .. .. .. . . e e e A
PLATE -idler.. ... . o o i il i i e e e e e e e e 1
PULLEY - backside idler. ... ... ... . . . . e e 1
BOLT-3/8"-16x1-1/4" carriage ..... ... ... .. . . il e e 1
WASHER-3/8" ... . . e e e e e e e e 2
NUT-3/8"lock ... ... ... . o 0 el e e e e e e 2
BOLT-3/8"16x 1" carfiage ..... ... .. .. ol o it i e e e e e 1
SPACER -sleeve. ... .. .. . s e e
WASHER - 1/2" . et e e e e e e e A
DEFLECTOR = ChULE co.v ettt ettt et e e s 1
(O] I o1 o P 1
I 0 I T ] o R 2
SPRING = ChUE ..ot et e e et s bt nneas 1
PIN = ClEVIS 1727 X 17 e e e e e e e 4
KIT - rear roller (OpIONEGI) ... . v e e e e rees e e snee e 1
BRACKET - roller {order Kit) ......cc.iieiieee e v se e e e e 1
BRACKET - roller {order Kit) ......cc.iieiieee e v se e e e e 1
ROLLER - 77 oottt et e et ettt et bt e re e b et eae e 1
WASHER - 578 o e e e e e e e 2
BOLT - 5/187 - 18 X 3/47 CAIMTIBTE ..ueeiieeeiieiee ettt eeiee e e st e s st e e s 4
NUT - 5/16" - 18 flange I0CK ... ..eoii e e e s 4
COVER — Canter SPINGAIE ...vvveeiiie ettt e et e 1

* Use before PIN:
** Use PIN and after;

RM38 - 010308055
RM44 - 010307024
RM44GR - 010308167
RM48 - 010307021

See Service Bulletin 898-2




INDEX

IWDEX




INDEX

o~ Rkwham

n

RM38, RM44, RM44GR and RM48 ROTARY MOWER

C31581 MOUNTING BRACKET AND IDLER PULLEYS ASSEMBLY

PART NO
C31582
C14269
C31583
138-2073
C21942
C31585
C31589
164-51
C14768
195-525
131-1352
C31593
113-208
C16573
C31595
C24182
195-533
132-310
C25370
C12264
113-209
c10821
C28105
C44689

DESCRIPTION
SCREW - Ialer @tJUST ... et et et e e
NUT - belt tension
BNy o |l o [T o T o N

USE BEFORE PIN:
RM38-01 0308055
RM44-01 0307024
RM44GR-0 10308167
RM48-01 0307021

PIN - spiral 3/18” X 1-1/47 i

P RING NS0 . . . . L e e e e e e e e

BRACKET = MOUNTING et eterereierererererererererererererereres s sssssssssssssssssssssssnsssssssnsssnnnnnnnsnsns
YOKE - adjusting . e e e e eeeeeeteeeeeeeeee e e e—————. e e e e e
SCREW - 3/8" - 16 X 1 ﬂat head socket ................................................................................
SPACER - SIEBYE . oiiiieiieie et ir s e e e re e s e e e e e e e in e e e e in e e e e n i anrr e e arara

WASHER - 3/8".

NUT - 3/8" -1

6 fla nge head

FRAME - I0W. ... e Y
BOLT - 38" - 16 x 1-1/47 . e ———— 2

SPACER-SIEEVE ..o e e e e e e e e e e e e e eese e mrr e e e e e e e e e e enans
ARM - ddlar . .
BUSHING = flaN00 1ottt ittt it ittt vttt 11 1 v s s s e s e e s e e e e
W T e o | 1= e R o T = T
BUSHING - fTANGE ettt e ettt ettt ettt et e e et bt ee e e et sbn e e e ee s
BOLT-3/8 - 16x1-10 27 . e

PIN - cotter 1

PIN - clevis 1

RING - retaining... .
KIT - suspension (changes suspensmn to newer style)

2" x1".

C44669 MOUNTING BRACKET AND IDLER PULLEYS ASSEMBLY

PART_NO
C31582
C14269
C31583
138-2073
C21942
C44672
C44876
111-366
C16714
195-525
131-1352
C44683
113-208
C18573
C44685
113-219
195-2067
132-310
C25370
c12264
113-209
c10821
C28105

DESCRIPTION

USE PIN AND AFTER:
RM3E - 010308055

RM44 - 010307024
RM44GR - 010308167
RM48 - 010307021

SCREW - 1ler Ad)UST ...
L 1O I o 1 - <Y T o P
RN o o o [ Y= o

PIN - spiral 3/

SPRING = BENSION woeteititieeeesre e erre e e s e e ee e e n e e e ee e e e e s e e e e e en e e e e sm e e e e e eneasnrre e
BRACKET - mounting... ;
YOKE - adjusting {lncludes bushlng) ......................................................................................

BOLT - 3/8” -

BUSHING .....
WASHER-3/8"

NUT- 3/8" -16
FRAME-tow.

ST U A o= 4 1= T T PP

TlANQE NEAU .. ————

BOLT-B/8™1BX1 -4 eoeoeeeeeeeeeseseeseeeeseseemeeereressesereeeseseseeeese s rerererereseees oo e serrerenes
S A E RS BBV . oiii s it e e

ARM-idler......

BOLT-3/8 -T8X2" ... e e s

PIN-cotter 1/8"

St

PULLEY - dI8r, "WEE” fI0DVE ...ttt ea e e e e e e e e e e e e e e e e e m e e e e ee e e man e e nee e e enae
BUSHING - flange

BOLT - 3/8" -

16 K 1012 eteerserseseseeseessoe s st

PIN = Clevis 127 X 1" e e e s

RING - retaini

2T PP



INDEX @%@ )



INDEX

CODXT~NNRITA P WN=—=2m

Co~-~NOs whN =

n

PART NG
C25682
C31498
C31499
195-541
131-930
C31576
C31577
131-938
132-310
C31580 *
C44655*
141-54
C10821
195-525
132-320
C31546
C31547
C31548
C44791
C20005
C10482
138-96
111-340
121-228
C15935
C34734
111-132
131-911
C37327 *
195-533
C31579
113-207
C14768
C28105
131-13562
C34735*
C44667 *
219-403

C45899
NSS
C28971
c10810
C25542
C31452
192-21
113-209
C31566
C29431
C31570
C31571
C31572
113-206
C31558
C31559
C31560
C25544
219-20
C16518

RM38, RM44, RM44GR and RM48 ROTARY MOWER
REAR AXLE AND LEVELING LINKAGE

DESCRIPTION REQD
WHEEL - qauge 6. . . . e 2
LT Ty I o = T T = - S PSR PUPRPRRD
BOLT - SNOUIHET 1iviveieiiiiinn e e e 2
WASHER - 856" x 1.312" . 4
NUT = 1/27 - 13 flaNge 100K .. eeee e e e e e e e e 2
ROD - level adjust {RM3B) ..o e e e e e s e nr s 1
ROD - level adjust (RM44) {RM4A4GR) (RMAB)....coivivieieceeeieiee e e e e e e e 1
NUT - 3/8" - 16 Tlange [OCK ... urererarererarararerarerarerarar s s nre e B
PIN - cotter 178" x 1. . e, 2
STRAP - connector (for RM44GR bend if required)......ccccov e ii e 2
STRAP - CONNECION ... viii it e 2
PIN-Clevis 308 X 17 e, 1
o LA I o Lo T G PR 2
e [N e e T 1 G 1 PRSP 1
AXLE - MOWET {RIM3B ) ..ot e et e e 1
AXLE -mower (RMA4) . . L 1
AXLE - MOWET {RIMAB)..ciiiiiiiiiiiiii e 1
AXLE - mower (RMAAGR] ..o sttt e 1
PIN - locking . PP |
SPRING - oompressmn ................................................................................................... 1
PIN -roll 3/16" x 1”... OSSPSR |
BOLT - 3/8" - 16 x 3;’4 carnage .................................................................................. UAR

BOLT - 3/8"- 16 x 3/4" flange lock (RMAAGR ). ...ccccoiv e 2
BRACKET - height adjust (RM38, RM44, RM48) Shown ... 1
BRACKET - height adjust (RMA4GRY .....c.ooiiivin e e mie s e e s e s e s 1
BOLT - 5/16" - 18 X 3/d” CAIMIAYE ... oo e cee et e ee et e e e e rme e e e en e e emn e mee s 2
NUT - 5/186" - 18 flange lock... e 2
BELLCRANK - leveling (RIVI38 RM44 RM48) ............................................................... 1
Bt e RSP 1
BRACKET -channel . ... ... . e, 1
=L I < R [ T U S 1
SPACER - sleave . . ... 1
I L =1 = T ] PP 1
NUT - 3/8" - 16 Tlange head ..o e e e e e e e e e e e e e e e e e e e e e 1
BELLCRANK - leveling (RM44GR) . ... ... . e 1
BELLCRANK - VNG «ee et ettt ettt e et e e e e e e e e e e e e mee e e e 1
LU e TR (0] & g [~ T PP OTPTRIO 1

RM38 - 010308055

*USE BEFORE PIN RM44 - 010307924

**LUSE PIN AND AFTER RM44GR - 010308167

RM48 - 010307021

SPINDLES AND BLADES
ASSEMBLY — Spindle Housing, Includes items 1, 2, 3, 14, and 15, 3
HOUSING - spindle {use C40722, 219-20and (2) C165186) . .................... 3
BEARING - SPINAIG. ..ceieicei e eee e e s e e s n e s mr e s srn e e e e e n B
SPACER - bearing . ... .. e 3
ADAPTER - BIAGE ..o e e e e e 3
WVWASHER - 3187 X 2 e eer e et e e e s e e e n s e e e e et e e mre e e s 3
LOCK WASHER - 3187 . . . . 15
BOLT - 3/8" - 16 x 1-1/2" (use 35 T ID. OF tOFQUE) . .eeieie e e e e 3
SPINDLE - QUEBOAI. .o e e e et e e e e e 2
SPACER -spIndle . . ... 3
BLADE - 13-1/2" (RIM3B) oo cee ot ettt et e rme e e e e e smte e m e e e e e ns 3
BLADE - 15-1/2" (RMd4, RM44GR) . ... . .. e 3
BLADE - 177 {RIMABY oot sieeiei s e e st es s e st st a1 sr e ar s e srr e e srne e annr e ns 3
BOLT - 3/8"- 16 x 3/4™ (use 15t Ib. Of tOrQUE) .eeeeieeee e 12
SPINDLE - center (RM38) . . .. ... e 1
SPINDLE - center (RM44, RMAAGR) ...ouoviviceieinen e enne 1
SPINDLE - canter {RMAB) ... et e e rme e e e e e e sme e e e e e e n 1
oy T T 7= [ g T S 3
FITTING - lubrication 1/4™ - 28 (if uS@A). ... oot 3
RING-retaiming. . . .. e e 2






INDEX

l'.OOO"\IO‘Jm-P-OJI\J—\ﬁ
T

WWN 200~k -=2O

PART NO.
31385
C25687
C25689
187-1036
C28977
C26405
132-310
C28976
C25620
113-447
131-930
192-21
131-938
195-541
C26653
113-252
C26958
C10821
195-533
10898
C27731
138-106
C27730
C44872

RM60O ROTARY MOWER

DECK, BELTS AND DECK COVERS

DESCRIPTION REQ'D
DECK - mower 60" {1520mm) ... ... .. ... . . . A
BELT - spindle Qrive ..o e e e e ee e e e e 2
GUARD - deck DIt ... et e 2
SCREW - 1/47 - 20 x 1/2" self-tapping ... ... ... ... o 0 o . 12
ROLLER - 2-1/2"x 7" (B3.5x 177.8 mm) ... ... .. o con cen e el 1
SHAFT -roller ... .. i ool o i s e e e e e e e e 1
PIN - cotter 1/8" x 1" (317 x 25 4mm) .. ... . . .. . . ... 2
ROLLER - 2-1/2" x 2-3/8" (3.5 x 60.32 mm)rear.... ... ... ... .. ... .. 2

SPACER -sleeve. ... .. . ol e e e
BOLT-1/2"13x%3"hEeX .. oo i cir e cin it eie e e e e e e
NUT -lock 1/2" hex flange ... ... ... . . 0 0 i e
LOCK WASHER - 3/8" (early production).........ccccocvi i
NUT - 3/8" - 1B flange 10K ......ooee e e e
WASHER - 5787 . e e e
BELT - "W mMOWET AriVe ... e e
BOLT-3/8- 116" X33/ .o e e e e e
LINK - mower [t 8 L e
PIN - BVIS o e e e
WASHER - 112 e e e e e
PIN - retaining, SPeCial ... e
SPACER - SIBBVE . e e e e
PIN-TOI 378" X 2-T12" e e e e e e et e
WHEEL - anti-scalp {use before PIN 010308212) ...
WHEEL - anti-scalp (use PIN 010308212 and after) ....cccoooeee v






INDEX

oo~ bW M

o JES W W W WU WL L (I R S
cwoe~lompbkwh 20O

21
22
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
438
49
50

n

PART NG
C31395
111-340
192-21
131-938
C20005
C10482
138-96
C15935
111-132
193-29
131-911
C26384
141-4
132-321
195-525
132-310
C25682
C25683
113-447
131-930
C31397
C31399
NSS
NSS
C16573
111-366
131-1352
C31401
C26394
C17597
C26390
138-1086
C25370
C12264
113-209
NSS
C24182
19502
26033
195-533
10898
18573
113-207
26890
138-92
C14269
C26386
C26385
C10821
C28105
131-938
C44638

RM60O ROTARY MOWER

AXLE AND MOUNTING BRACKETS
{use before PIN 010306016)

DESCRIFTION

AXLE -rear.... ... ... ... ..

BOLT - carriage 3/8"-16 x3/M4" . ... ... . ... .. . .. . i e .. ... B
LOCK WASHER - 3/8" (early production) ... ... ... ... ... ... ... ... ... ... 6

NUT -3/8"-16 hex flange lock .. ... ... . ... .. . ... . . . . .. 6
L 1 B e T3 1 [ o VUV 1
SPRING - teNSION ... ... il ol e i i it e e e e e e e 1
PIN -roll... o i i e it i i e e e e e e e e e e 1
BRACKET - heightadjust. ... ... ... . . ... .. . . .. .. 1

BOLT - carriage 5/16" - 18 X 3/4" . . oo oD

LOCK WASHER - 5/1B" ... ... o oot i it e e it it e e e eeee 2 2
NUT - 8167 - 18 Flange 10CK ... e 2
LINKSTOCK BT oo et et et 3
PIN - Clevis 3/ e e e s 2
PIN - Cotter 31327 K 17 e e e 2
VW ASGHER-3/8 e e e e 8
PIN - cotter T/ X e e e 7
WHEEL - height adjust ... e e 2
SPACER - SIEEVE . 2
BO LT - 12 - A3 X G- 2 e s 2
NUT -lock 1/2" - 13 hex flange ..o e e 4
CARRIAGE ASSEMBLY ..ot 1
BRACKET - front Mounting ... e e e e 1
LINK - tow R.H. (shown) {Use C48374 KIt) ....coooeviee e e 1
LINK - tow L.H. (Us€ 0408374 Kit).....oooeri oo e e e e 1
SPACER - SIEEVE ... e e e e 2
BOLT - carnage 3/8.7 - 10 X T-1/47 oo e e e 2
NUT - lock 378" - 18 hex Tlange ..o e e 4
BRACKET - 1dIBr PUIBYS ..o e e e e e e 1
ARM - 1dler PUIBY .o e e e e e 1
BEARING - SIEBVE ... oo e e e 2
SHAFT - pIvol, PUIIBY BT . e e e e e 1
PIN - 1Ol 3/18" X 2-T/27 e e et e 1
PULLEY - 1IBT ettt et ettt et e e e ee e e e e 2
BUSHING - pulley.... ... ... o il it e e s e e e 2
BOLT - 3/8" - 168 X 1-1/2" ReX co. oon ch i il il e it e eeie e e e 2
BELL CRANK - (Use 048374 Kit) ... ... ... .0 ol coh v e ceie e e 1
BUSHING - flange ... ... ... .. . ol it e e s e e 2
10 I 1
PIN - adjust.. ... .0 i il il i il il aeen s e e e 1
WASHER - 1/27 . . ol i s e e et e e e e e 3
PIN-safety ... .. . e e e e e e 3
SPACER -sleave ... ... ... .. . e e e e e e 2
BOLT - 3/8" - 18 X 1" hEX o cooi ih it i e it e e e e e e 2 2
SCREW -idleradjust ... ... ... . . e 1
PIN - Toll 318" X 3147 e e e e e 2
NUT - adjust, SPeCial ... e e e e e 1
SPRING - BERSION 1ttt e e et e e 1
LINK - JBVEIET ... e e e e 1
PIN = GlEVIS oo e e e 2
LT B = = a1y T SRR 1
NUT -3/8" - 16 flange head ... e e 2
LINK - FOGK BITIT (et ettt 1



INDEX




IMDEX

cooo——qcnm-hwha—xq

My — —= 2 3 5 a3 3 3 a3
OO WwWKN =0

21
22
22
23
24
25
26
27
28
29
30
3
32
33
34
35
36
37
38
39
40
41
42
43
44
45
48
47
48
49
50
51
52
53
54

PART NC
C31395
111-340
192 21
131-938
C20005
C10482
138-96
C15935
111-132
193-29
131-911
26384
141-4
132-321
195-525
132-310
C25682
C25683
113-447
131-930
C44519
C31399
C44523
C44524
C16573
111-366
131-1352
C31401
C26394
C17597
C26390
138-106
C25370
C12264
113-209
C44526
C24182
C19502
C26033
195-533
10898
C18573
113-207
26890
138-92
C14269
26386
46789
10821
C28105
131-938
NSS
NLA
187-1036
C44638
195-2063

RM60O ROTARY MOWER

AXLE AND MOUNTING BRACKETS
(use PIN 010306016 and after)

DESCRIPTION REQD
AR LE-T AN 1
BOLT - carriage 378" - 18 X 3147 . i e e e 6
LOCK WASHER - 3/8" {early production) ..o e e 6
NUT - 3/8" - 16 hex flange 100K ... .ooo i e e e 8
PIN - locking . ... o0 o0 ool i il il il s een e e e e e e e e 1
SPRING -tension ... ... ... . . el e e e e 1
Ve T 1
BRACKET - height adjust ... ... ... . . . . e 1
BOLT - carriage 5/16" - 18 x 314" ... .. . . . e e e e 2
LOCKWASHER - 5/18" ... ... . i o it i it e e e e e e e 2 2
NUT-5/16"- 18 flangelock .. ... ... . . . . e 2
LINK -rock arm ... ... 0 0 e e e e 3
PIN - clevig 3787 ... i oo o cih cih et e s e e et e e e e e 2

PIN - cotter 3732 X 17 . o o e o e e e e e i e e

PIN - cotter 1787 X 1 e e e 8
WHEEL - height adjust. ... 2
SPACER-SIEEVE ... e 2
B OLT - 12 - A8 X -T2 e e e e e 2
NUT - lock 1727 - 13 hexX flange ... e e 4
CARRIAGE ASSEMBLY ... e e e e 1
BRACKET - front Mounting ..o e e ee e 1
LINK - tow R.H. (SROWR) oo e e e 1
LINK - toW LH oo e e e e 1
SPACER - SIEBVE .. e 2
BOLT - carriage 3/8” - 16 X 1-1/47 e e s 2
NUT - lock 3/8" - 16 hex flange ... e e 4
BRACKET - 1AIBF PUIBYS «.eeeii ettt e et ee e e e e e ee e 1
ARM - 1dIEr PUIBY ... e e e e e e e e 1
BEARING - SIBEVE. ... i e e et e 2
SHAFT - pIvol, PUIEY BN e e e e e e e an 1
PIN - 10l 31187 X 2=/ 27 e e e 1
PULLEY - 1018 e et et e e et ee e b e e reee e e 2
BUSHING = PUIIBY oo e e e e 2
BOLT - 3787 - 18 X 1-1/27 NEX ottt e 2
BELL CRANK ... et e et et et 1
BUSHING - flaNGE .ot e et ee e e e eeeae e s 2
B O T = e e e 1
PIN - adjust.. ... ... 0 o e e e e 1
PIN-safety.... .. . o il e e e et e e e 3
SPACER -sleeve ... ... . . el e e e 2
BOLT - 3/B" - 18X 1" HEX .. i it cih ci it e e e et e e e e 2 2
SCREW -idleradjust ... ... ... ... .. ... ... A
PIN - roll 318" X 3/47 . o il i it it it e e e e e e e e e 2
NUT - adjust, special ... ... ... 0 0 0 e e 1
SPRING -tension.... ... ... . . il el e een e e e e 1
LINK - leveler.. ... . ol il il i ciih iiie it dvie eeen e aeee e e eeee e 1
e o= - 2
Ring - relaining ... .. oo oo cl e i it et e e e e e e e e e 1
NUT - 3/8" - 16 flange head ... e e e 2
ROD (Use CAB2T4 Kit) ... eeee e et e e e 1
PIN - retainer {Use C4B274 Kit) ... e e e |
SCREW - 174" - 20 x 12" SEF-AP . oeee i e e UAR
LINK = FOCK BT e et ettt et raet et en e e rnne s 1
SO - B B s 2



INDEX

S
A

) Fi T
Y 0 <
. ) | - b S
- 0 - .
P N - Lot <y
. & [N 1!
"""" # [ 1 &
B ST Fio o) =]
B R I .
R AR L)) <=

INDEX @“_;@

56
1




INDEX

LOUD‘-IO'JU‘I-PQJI\J—\Q'I_I

WWLWMRNMNMPMNPPDNDMNRONPROMNN =S a3 a2
N=D0DW00L~-I~-~1000N~RRKRRN=20DO0DD~NDTANRLWN 2O

PART NO
C31393
113-268
131-1216
113-206
C31394
C46815
C25642
c28972
C25643
126-16
C25644
C25645
131-1331
111-371
131-238
123-101
C25543
C25829
C25688
195-520
129-102
131-176
C25627
C25632
C25635
NSS *
C40722 *
NSS *
C40955 **
C16516
C28971
€10810
C25541
218-20

RM60 ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

DESCRIPTION

NUT - 106K 3/8”" HEX .. eeiiiiii et e
BOLT-3/8" - 16X 3/4” h&X ..ovvii et
BRACKET - belt adjusting, decK......cc..ccceveeivveerivecn e,
SPROCKET - spindle drive........cccoo s ievevi e,
WASHER - belt retaining, special ......... oo
WASHER ..o
SPACER -spindle......cc.cccooiiiieee e
KEY - Woodruff #3 3/16" x 34" ...,
S T T | P
PULLEY - driVe ..o ettt
NUT - 100K 3/4" BEX...ovvi e,
BOLT - 3/8" - 16 X 1" Carfiage ......ccovoioee e e
NUT - 3/8" flange 10CK .....cco e e,
BOLT-5/16"-18 X 4"N&X ...ecce it e
SHIELD - bearing.....ccccviieeei e ceee s ceen e s enn e veee
SPACER - 8lEVE.....cccoi e e,
SPRING - COMPreSSION. .couvtiieeeiiieee st eeee e ere ree e eees
WASHER -.312" LD, x 88" O.D ...,
NUT = 5/16" NEX .oeeei it

NUT -lock 516" hex..... ... ... . . i e e .
SPINDLE -center ... ... ... . o el .

SPINDLE - L.H.. ... . i el s s e e e e e 1
HOUSING - center spindle (use C40722 and 219-20) — Threaded holes.. ... .. 1
HOUSING - center spindle — Threaded holes .. ... ... ... ... ... .. ... ... N
HOUSING - outward spindle (use C40855 and 219-2) Holes not threaded ..... 2
HOUSING - outward spindle —Holes notthreaded ... ... ... ... ... ... ... 2
RING - retaining..... ... ... . . i il s e e e e e 8
BEARING -spindle. ... ... ... ... .. o e e eee eeee e .. B
SPACER -spindle bearing. ... ... ... . . 3
SPACER = SPINGIE.....cci e e e et et 3
FITTING - lubrication 1/4" - 28 (if USEO) ...cveiveee et e e e e 3

* Use before PIN: 010308001
** Use PIN 010308001 and after






INDEX

LOO~NONHAWRNN—= =M

WWWWMNRMNMNPMNMNMNDRNMNMNNNN 22 2 2 s s
WN 2D OO~NODNRWWN_2QQO~NONRARWLON-O

-

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

PART NO
C31899
C31800
C17776
C17878
C29877
C10898
129-163
192-21
131-938
132-300
111-371
111-340
195-525
C15248
C16940
113-1
131-1102
111-340
28263
C22774
C15334
111-132
192-20
131-911
132-332
C24644
C25026
C24643
C24640
195-2134
195-541
C17775
113-412
195-534
C25580
131-1182
C31995

SB38G, SB48 SNOW BLOWER

DESCRIPTION REQD
HOUSING - auger 387 {SB38G).. ... e e e e 1
HOUSING - auger 487 {SB48) ..ot e e e e 1
BLADE - snowblower (SBAB) ... e e 1
BLADE - snowblower (SB38G) ... e 1
SCREW - chain adjUst ... e e 1
PIN - S Y oo e e e e 2
INUT = 378" =24 IOCK ..ottt e et e e 2
LOCK WASHER - 3/8" ZP (early production) .........ccooooeiiioii e, 4
NUT - 378" NC NEX ZP e e e e e s 4
PIN - COHEI 1/8” X 778 e e e e e e e e 1
BOLT - 3/8" X 1" NG CAIMIAGE oo eeeie e e en e e rmne e s s 4
BOLT - 3/87 - 16 X 3/47 CAMIAGE ... e e e e rmne e s 4
WASHER - 3/87 ZP {garly produGtion) ... e e e 4
L] LV I TP TP 1
DEFLECTOR oot e e e et et e e smn e s nn e e e nn e ren s eeas 1
BOLT - 1/4"x 1/2" NC hex ZP.... ... . . ol il il e e e e e e 2
NUT - lock /4" NC hex ZP .. ... . 0 o il il s et e e e e 2
BOLT - 3/8" x 3/4" NC carfiage ... ... oo cor cin oo e e e e e L 2
WASHER - dished 25/64 x 1" O.D.... ... . . 0l il e e e e 2
WINGNUT - deflector locking ... ... ... . . 0 0 0 e 2
BRACKET - chute holddown ... ... ... . . . 3
BOLT - 5/16"x 3/4" NC carriage . .... ... ... .. o oo e e e e .o UAR
LOCK WASHER k- 5/18" ZP (early production) . ... ... ... .. ... ... ... _UAR
NUT - 5/168" NC hex ZP flange... ... ... .. 0 ol el cin il e e UAR
PIN - cotter 3/32" x 1-1/2" ... . 0 el el el e e e e e e 1
CRANK - chute 44 - 5/8" .. .. . . 0l el e e e e e UAR
Crank - chute 57-5/8" (Use with CB34 Cab). ... ... ... ... ... .. ... ... _UAR
ROD - chute, COMIOl ...cviee e e e e 1
COIL - hute GONETOL ..o e e e e 1
WASHER - 1-3/167 X 2-1/47 ZP oo e e e e 2
WASHER - 21/32" X 1-B/1B oo e e e e e 1
SKID - SROB ... oo e e e e s 2
BOLT - 172" X 1-3/4" NC NEX .ooee e oo e 2
WASHER - 1727 e e e e e e s 4
BUSHING - PIVOb ..o et e 2
INUT = LOCK, 127 oot e et e e e e e s 2
ARM-TTE Lo e e et e e e e 1






INDEX

A
OO~k WwhN am

—_— A
e

12
13
14
15
15
15
15
16
17
17
18
19
20
21
22
23

il

SB38G, SB48 SNOW BLOWER

AUGER AND DRIVE ASSEMBLY

PART NO. DESCRIPTION REQD
C28277 FLANGETTE .. ... . . ol il it i e e e e e e 4
C28817 BEARING ... ... . it e e et e e e e 2
111-132 BOLT-5/18"x 3/4"NC ZP carriage . ... ... ... .. o i i e e UAR
192-20 LOCK WASHER - 5/16" ZP (early production) .. ... ... ... ... ... ... ... .. 4
131-911 NUT -5/16"NC hex ZP flange lock .. ... ... ... .. ... .. .. . ... .. . 4
C28209 BRACKET -bearing... ... ... . ool i oo e e e e e e A
138-81 PIN - roll 5/32" x 1-1/27 .. . o i e i et s e e e e 1
113-206 BOLT - 3/87 - 168 X 374 et et e e 2
192-21 LOCK WASHER - 3/8" (early production)............ccoeivveeiiceer v v 2
131-938 NUT - 3/8" - 18 flange 10CK. ... oot e e 2
C46469 * * CHAIN - auger drive, 76 pitches, #40 (1 pitch =.57) ..o |
18183 ~* CHAIN - auger drive 75 pitches #40 roller chain ..............ccoeiiee e 1
C28982 LINK - connecting #4400 ...t 1
C28984 LINK = FOHEE HAQ ... et e 2
C28983 LINK-OTSEE HAD ...t 2
138-138 PIN - r0ll 1787 = 11727 e e e ettt I
NSS COLLAR - locking (included with e 2) ..o e 2
C31907 * SHAFT - drive (SB38G) — 18 to0th ......occi e 1
€31908 * SHAFT - drive (SB48) — 168 t00th........cooi e 1
C46462 * * SHAFT - drive (SB38G) — 19 t00th ... 1
C46483 * * SHAFT - drive (SB48) — 19 t00th ..ot e 1
C31953 PULLEY - drive shaft ... e e 1
C25205 AUGER - 38" {SB3BG ... ittt ettt ettt e e 1
25853 AUGER - 48" {SBAB).....c it ettt e 1
C25840 SLEEVE - BEAMNG....ceti oo itieetet ettt et et e seee st e e 2
28971 BEARING = GUJET .. .ocei ettt e e et e se et e e 2
C25841 SHAFT - StUB Lo e e e e 2
195-522 WASHER - SPACEE 3B ... e et UAR
121-226 BOLT - 3/8” x 1” NC hex {use lock sealant on threads) flange lock . ................ 2

C16109 SPROCKET - auger (is welded to auger) — 47 tooth........ccooveeei e 1



INDEX



INDEX

OO~k WN —-mM

T A S S W
WM = O

n

PART NO
113-208
192-21
C25370
132-318
C18870
C31918
C16714
C31913~
195-533
C26090
113-410
131-1182
C23949
C23539
195-103

SB38G, SB48 SNOW BLOWER

BELT AND IDLER ASSEMBLY

DESCRIPTION REQD
BOLT - 3/8"x 3/4"NC hex ZP ... ... ... ... .. ... e e e e e e
WASHER - 3/8" lock ... ... o0 (o i s il e i s e e e e e
PULLEY -idler4”.. ... ... . ol oo e e e A
PIN - cotter ... ... ... ... . . o eee e e e e e e e e
SPRING - i@ oo e e e e e e 1
ARM-IGIEI e e e e e 1
BUSHING - Qtl&F @M1 .. oo e e e e e 1
FRAME - 181 oo e e e e e 1
WASHER - 1127 ZP e e e e e 1
PULLEY - backside idIar 4" ... e e e 1
BOLT - 172" x 1-1/2" NC Rex ZP ..o e 1
NUT - [ock 1727 NC REX ZP e e e 1
BELT - (use with 3000 series tractors) 76-1/2". ... e 1
BELT - (use with 4000 series tractors) .......cccooiior e e 1
P A SHE R- 3 B . e et et e e e 1

* If this snowblower is used on a
200, 400 series tractor use:
C25565 - Frame, idler



INDEX

r -
A % S
O
’
'y
e ]

ILLUSTRATED AS VIEWED
FROM RIGHT REAR



INDEX

LE~NOONEWWNN—= =M

FROPR RPN 2 =22 s
O~ WWNN—_2ODO0O0~NCWN—=O

n

PART NO
C16524
C16525
C10871
C14440
111-203
111-132
192-20
131-911
C16805
Cc22741
C25876
111-371
192-21
129-103
C10888
113-713
131-1112
C16529
195-541
132-310
10898
141-56
C12975
129-105
C23702*
C44221 **
C25571*
C4428 7 =
C23713
C23841
25382
113-417
192-23

UE44, UB54 UTILITY BLADE

BLADE, BRACKET AND LIFT ASSEMBLY

DESCRIPTION REQD
BLADE - 447 shown {UB44) ... e s 1
BLADE - 547 {UBSBA) .ot ettt sne e e e 1
EDGE - 447 (UB44) ..o e e ettt rne e e s 1
EDGE - 547 (UBS4) ..ot e e e rne e e s 1
BOLT - 516" x 1" NC rd. hd. SQUErE NECK ... vee e e e e eeer e eee e UAR
BOLT - 5/16" - 18 X 3/47 CAIMIAGE . .cev vt oo e e e ree e e s UAR
LOCK WASHER - 5/167 (early production)......cc..ceeiiee e e UAR
NUT - BB NG HEX ..etieeii e e e e e e smne s snes s sres s neee e UAR
SPRING - BIAE .. oo e e e e e s 2
BRACKET = PIVOE .o e e et et et e e neee e eeeee e 1
] | PP 2
BOLT -3/8" x 1" NC rd. hd. square neck.......ccce o ee e, 2
LOCK WASHER - 3787 ..o e e e e e e 2
INUT = 378" NG NBX i e e e e e 2
PIN-TOCK ..o et e e e e et e et e e e e rrn e e s 1
BOLT - 3/47 X 1-3/47 NG N X oo e e e e e s 1
NUT =[0Gk, 3747 NG FIEX ... e e e e e e e 1
O 1 T T T P 1
WA GHER-D/B7 .o e e s 4
PIN - COMBI T/87 X 1 oot et e e e e e en e e rnne s 5
PIN - safety ... . el e e e e 2
PIN - clevis 172" x 1-3/8" . . . o il et et e e e e e e e 2
WASHER - 3/47 ID x 1-1/8" ... . i i it it e et it e e e e 2
NUT - 1/2" ReX . ol il i i it s et e e et e e e e e e 2
BRACKET - blade lift .. ... ... .. 0 0 ol e e e 1
BRACKET - blade lift.. ... ... ... -1
BRACKET - mounting VU |
BRACKET - mounting. ... ... ... . . 0 0 i e e e e T
ROD -rear pivot... ... ... . il e e e et e e e 1
ROD - ift .. o ol il il i e e et ceen et e e e e e e 1
PLATE - adapter, liftbracket.... ... ... .. .. . 2
BOLT - 12" X 1-1A" HeX ... oo i il i it it it it e e e e e e 2
LOCK WASHER - 1727 e et e e e e 2

* Use before PIN:

** Use PIN and after;
UB44 - 020307007
UB54 - 020308001






INDEX

OO~k WKN —-M

PROMNMMMMMNMMNMMNMMN S & s s s s s s
o~ PEWUN -2 OCO0~NOAORWN -0

n

PART NO
34783
28436
113-102
131-911
C28434
C32101

C29871

151-88

C24610
C25114
113-103
195-521
131-176
C28438
C28439
C28440
C36792
C30773
C34771

C34781

C33709
C16745
195-533
113-417
131-938
C32400
C36796
111-132

BG42G BAGGER

BAGGER ASSEMBLY

DESCRIPTION REQD
FRAME - mounting... 1
BRACKET - retaining. hopper 1
BOLT-5/16"x3/4". Y
NUT -5/16"flange lock .. ... ... ... ... . . .. o o i e o UAR
L R Y U o 1o ] P 1
COVER - DAGGET oo et et e e e e e e e e 1

HINGE-COVET . oo e e e e e e s e 1

RIVET-3/16" X BTG oo e e e e 17

SEAL-GRULE ... e e e e 1
SPRING WASHER - Belleville ... e 4
BOLT - BB - 18 X 17 e e e e e 2
WASHER - 57187 . e e s 2
NUT = 518" = 18 10K . .cei e e e e 2
BT €= T PSP 2
O I oY= T TR0 o] oo P 2
TUBE - r&taININg .. coooe oo e oot 2
GUARD - Iower CRUB ..o e e e e 1
CHUTE - mMIAAIE oo e e e e e s 1
CHUTE - JOWET ... ceeee e e e ens e e e e e e s s en s 1
L0 L I o o T 1
WHEEL - ANt SCaAID . e e e e e e e e e ernn e 1
BOLT - SROUIABT ..o e e e e e e e e 1
WASHER - 127 o e e s 1
BOLT -1 2 3K 10 e e e e e 2
NUT - 3/87 - 1B FIANGE TACK ... e e e 1
GUARD - BAG ... e e e e e e s 2
DEFLECTOR - ChUE ... e et e 1
BOLT - 518" - 18 x 3/4” carriage ... ... ... oo i il e s e e 7



INDEX




INDEX

X
m

—_

AW EREERERWWWRORN =S =

PART NO
C45202
C45828
C45821
C45192
C45822
NSS *
C45782 ™
C45825
NSS *
C45786 **
C45688
113-102
C42056
131-96
131-176
195-521
195-103
C16752

MK44, MK48 AND MK48-2 MULCHING KIT

DESCRIPTION REQD
TOOL - fixture (MK48, MK48-2) optional (Shown) ........cccc.ooeiiiiii e, 1
TOOL - fixture (MK44) optional............ccooi it e 1
BLADE - 15.5"(MIKA4A) ..ottt e et e 3
BLADE - 17"(MK48,MK48-2) ShOWN ....ccociiiiit e e, 3
BAFFLE - R.H. (MK .o e ettt e e e e ens 1
BAFFLE - R.H. (MK48) order complete MK48-2 kit. ... ... ... .. e e 1
BAFFLE - RH. {(MK48-2) shown.. ... ... ... ... 0 . 0 1
BAFFLE - L.H (MK44). ... ... . . .l e e e e e 1
BAFFLE - L.H (MK48) order complete MK48-2 kit . ... ... ... . e e 1
BAFFLE - L.H (MK48-2) shown .. ... ... ... ... 0 0 1
CAP-BNd.. .. . i e e e e i e e e e e e 1
BOLT -5/M6™- 18 x 3/4" ... . . . e e e e 212
SCREW-round head . ... ... . 0 il ol e ein s e e e e e 1
NUT -5/16" lock.. ... ... oo i el il id eid e e e e e e 10
NUT -51168" lock. ... ... .. 0 0l el e T
WASHER - 5/18™x 5/8" ... ... . e e .10
WASHER - 57187 778 e e e e s 1
WASHER - shim 3/8" x 7/8" x .164" {not shown) . ... ... ... ... ... . .. .. 1

Used on RM48 before PIN 010409098
** Used on RM48 PIN 010402098 and After.



INDEX

O,

AwarninG [l A DANGER

Ha

SPINNING BLADE

CONTACT CAN

KEEP CLEAR
INJURE

_

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE

GUARDI/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

SPINNING BLADE

SEE OPERATOR'S MANUAL BEFORE
ATTEMPTING TO CLEAR PLUGQED
DIGCHARGE CHUTE,
CONTACT WITH RLADE CAN RESULY IN
SERIQUE INJURY,

(2) (3) n
NO STEP

ATTACHMENT DAL
CLUTEH PULLEY

At sae,,
ALL BOTION TC STOP ST por
BEFQRE INSTALLING OF LY L -UULES y .
ADLISTING BELT

MOWER DR&
PULLEY

AL Ty e e
LS PRar Fdm e
e

2 Mera v EmiT caen

#ATHEW KEY COMPLETLLY
COUMTER CLOCKWIBE

ALTEYS
IOLER INGTALL BELT OVER T At
LT ruuivsns SHOWN ONLY BEaTED
I B0 DEGREE TWIST R AR
OF THE BELT MUST BE R e
BETWEEN EACH PULLEY e
FULLEYS A ADUET e
LEWEA 0 MHF
RLNIEL]

41 TURA KEY P
TEwgod DLOCKWIER UNTIL GAP Ll
BETWEEN SEFING COLE e 2
N 55 EQLItAL gl '\ LN N v EOUivALENT
TAMETER. . L THE S
l e = \*{ 4}. o et peRIne
¥ Tl RETR
& CHECK THE SPRING | C T et Ee TGS
DALY FOR CORRECT SN e e
IPRHG | NCREASE  GAP ADJUST WHEN e
TENEION HECESSARY Tilawd "

CANAL

INDEX

@

BLADE ALIGNMENT AND BELT TEMSION
— 1 TIBHTEN THIS HUT ROAINST WASHER AND SPACER

2 LDOBEN FOUR SPINDLE HOIFSING MOUNTING NUTE ON THE UNDERSIDE
OF THE MOWER FOR FREE SLIDING MOVEMENT OF ASS™

R ALKIN BLADES SUCH THAT AUACENT 8L ADES ARE PERPENDICULAR TO
EACH OTHER AS SHOWN IN BILADE ALIGNMENT DIAGRAM

41 ADUUST THESE NUTS TG CETAIN A GAP BETWEEN HEAD OF BOLT AND
W SRACKET, AS SHOWN
£ N

B Ok k WIBTH YO BE EQUAL TO THICKKESR OF TRACTOR KIBKTION KEY, UBE
HEY A% A JAGE.

A TIGHTEN FOUR SPINDLE HOUSING MOUNTING MUTS SECLIRELY

CORRECT BLADE ALKGHMENT

[1]
c
=
2
x
=]
T
pd
@
E
3

CUTTING HEIGHT

QAP
Gl

TH T R R
FEWATRE BF 1 AN Won T
i AL WU IO T4 31
EEFQAE moTaL UM bk

+ MSLALL BELT bk

Flilbes b EH
15 MM
R CPRING

DRIVE BELT INSTALLATION

4 RIZTATE IOLER &AM L AW
VISE amu LELUAL BLLT
UHE TR AN me e

< PUBIE CAREE Tt - ATTACHMENT
A Bt i T ~ DRIVE CLUTCH
CAUTION FIXED
IDLER
FLYING DEBRES PULLEY

1 D0 NDT RAMK COVER WHILE BFRraTmg
T PAOFERLY WETALL BAGOEN 84D GHUTE
REFORE EYARTING MOWER SEE DPEA

ATORS MANVAL FOR FURTHER
1oNE

ACAUTION

AUGER

KEEF HANDS AND FEET GLEAR OF THIS AREA. SHAFT PULLEY
THIS PIN LOCKS BLADE IN FIXED DCOZING
POSI'I'ION REMODVING PIN ALLOWSE BLADE
TOTILTWITH SPRING TRIP ACTION FOR

GNOW RE MDVAL USE. ﬂTﬂ E PIN IN HOLE
AND SECURE WITH SAFETY PIN.
;IEDENH;AN UALFfDRCO MPLETE INBTRUC-

PINCH POINT.

PULLEY




INDEX

REF PART NO
1 C31494
2 C12519
3 321-6210
4 NLA

5 NLA

o C42578
7 C31409
8 321-6283
9 NLA
10 C32093
11 C31896
12 38800
13 NLA
14 NLA
15 C31090

DECALS

After these Sorial Numbers...

USE BEFORE PIN:

RM38 -010606104
RM44 -010606104
RM44GR -010606104
RM48 -010606104
RM60 -010606104

DESCRIPTION

UB44 -020610001
UB54 -020610011
SB38G - 030612026
SB48 - 030608026
RM42G -010606104
BG42G - 010606104

DECAL - mower drive belt {(RM38, RM44, RM44GR, RM48)..........oceii

DECAL - "NO STEP” {RM38, RM42G, R

M44, RMGR, RM48, RMBO .........ccooviiiieeee

DECAL - culling height (RM38, RM44, RM44GR, RM48, RMBO).............coo.oooooeeroeeeen.
DECAL - flying debris (RM38, RM42G, RM44, RM44GR, BG42G, RMBO)(use C46324) .1
DECAL - spinning blade (RM38, RM44, RM44GR, RM48, RMBO)use C46323) ...............

DECAL - mower drive belt (RM6O) ........
DECAL - spindle drive belt (RMBO)........
DECAL - "commercial” (RMBO). ... ...

DECAL - "Caution” Pinch Point (UB44. UB54) {use CAB327) ... ... .. ... ... ... ... .

DECAL - “Ingerscll” (UB44, UB54, SB38
DECAL - drive belt (SB38G,SB48).. ...
DECAL - mower drive belt (RM42G) ... .

DECAL - caution (BG42G) (use C46282) ... .. ... . . L e e
DECAL - danger (BG42G) (use CAB325) ... ... ... . o il et e e e e
DECAL - cutting height (RM42G) ... ... . . . e e e e e

G, SBA8) o e et e e e e )



INDEX

18

(7)

SPINNING BLADE
TO AVOID SERIOUS INJURY:
MOWER BHALL MOT BE OPEPATED
WITHOUT

CATCHI
ARD GUARD / COVERS N PLACE.

NOQ STEP COMMERCIAL

4\ WARNING

FLYING OBJECTS

TO AVOID SEAIOUS INJURY:
b NOT DFERATE MOWER LWLESS BRASY A TTHER
1S ATTACHED.
00 HQTRAISE COVER OR CATCHER WHILE OPERATING

JEAD DPERATOAS MANUAL,

2

A DANGER

(6)

A DANGER

'y
ROTATING AUGER ROTATING AUGER
REEF HANDS, FEET AHD LOCSE KEEP HANDS DUT OF THE
CLOTHING AWAT FROM DESCHARGE CHUTE WHILE
RMOTATING ALGER, - THE ENGINE I3 RUNNING.

®

A DANGER

SPINNING BLADE

STAY CLLAA OF MOWER WHE!
ENGINE IS RUNRING

DANGER

SPINNING BLADE
« BLOWER ! MYOWER SHALL HOT BE
OPERATED WITHOUT ENTIRE GRAS
CATGHFH, GLIARD, 4 COVERS IN PLA
« STAY CLEAR OF BLOWER « NOWER
WHEN ENGINE IS RUNHING
- RELD QPFRATOR'E MANIAL.

I TRCHMENT DML
GLUTCH mALR

mll\"umu‘lu
I BR LU RRTSE
T pELr oV
RHOWH oALT
Sriniuritmdt e
i wELT g
BATWERN EACH FULLYL
Tuhu REY
A5TAE wem car
EATREER BALHG COLY
- L BN 10 wIRY
CulaMTER
MCHCK THE LMUNG
OwLY FOR: Al
DF DAY WHEN
WELLSLARY

.

L st e engime

DRIVE BELT INSTALLATION

AT TACHMENT
= DRIVE CLUTCH

iINDEX

@

o=om

,/ﬁ'

/

s

BLADE ALIGHMENT AND BELT TENSION

) TN THIR N T SLAGET WaBHER LD BFACER.

DLE HOUWMG WUTEON THE
OF Toudl dninkf SON PREE BUDWNG MOVEMENT OF ASSY.
I AUGH HADES BUCH THAT ADUACENT BLADES AP PERPERDICLLAN TGO
EACH DTHEN AN BT B BLADE ALIGHWEST DU RAM
ABAAT THESE WoTh FO Bfie A e BETWERH HEAD OF BOLT AT
B LR TTH TO M SOUAL TO THRJK I OF TRACTON KMTPON REY, 1L
NV A A GAGE
 TIGHTIEN FDUR RPINOLE HOUBIMO MOULTIMG NUTS BECURELY
<

ST o Pl i v Oudi
LS

PINCH POINT

+ KEEF HANDS A HD FEET CLEAM OF THIS AREL

* THIS PIH LOCKES BLADE IN FIXED DDZING POSITION.

+ REMOYING PIK ALLOWS ELACE TO TILT WITH SPRING.
TRIF ACTION FOR SR AEMGOVAL USE

* STORE PIN INHOLE AND SECURE WITH SAFETY AN,

READ OPERATIONS MAMLUAL.




IRDEX
REF PART NO
| C31494
2 C12519
3 321-6210
4 C46324
5 C46323
5] C42578
7 C31409
8 321-6263
9 C46327
10 C32003
11 C31896
12 38800
13 46282
14 46325
18 C31090
16 C46322
17 46329

DECALS Before these Sorial Numbers. .

USE PIN AND AFTER:

RM38 -010606104 UB44 - 020610001
RM44 - 010806104 UB54 -020610011
RM44GR -010606104 SB38G - 030612026
RM48 -010606104 SB48 -030608026
RMGO -010606104 RM42G - 010606104

BG42G -0106806104

DESCRIPTION REQD
DECAL - mower drive belt (RM38, RM44, RM44GR, RM48) ..o e 1
DECAL - "NO STEP" (RM33, RM42G, RM44, RMGR, RM48, RMBO) ....ccccoiiiiiveee e 2
DECAL - cutting height (RM38, RM44, RM44GR, RM48, RMBO) ...........oociiiiiiii e, 1
DECAL - spinning blade {(RM38, RM42G, RM44, RM44GR, BG42G, RMB0)......cc.o i 1
DECAL - spinning blade {(RM38, RM44, RM44GR, RM48, RMGBQO).........cccoiiiiiiiiin e 1
DECAL - mower drive belt (RIMBQ) ... e e e e 1
DECAL - spindle drive belt (RMBO) ... e e et e e 2
DECAL - "commercial” (RIMBO) ... .t et e e e s e e arne e e e e e s 1
DECAL - Pinch Point (UB44, U BBA) ..o e e e neee e e |
DECAL - "Ingersoll” (UB44, UB54, S838G, SBA8) .. ... ... .. ol it s e e e 1
DECAL - drive belt (SB38G.SBAB) ... ... ...l i cin it e s e e e e e A
DECAL - mower drive belt (RM42) .. .. .. . . ol e e A
DECAL - flying objects (BG42G) ... .. ... . el e e e e N
DECAL - spinning blade (RM42G) ... ... ... . . . e e e A
DECAL - cutting height (RM42G) ... .. . . . o e e e 1

DECAL - auger (SB38G, SB4AB).. ... . . . s i e e e ]
DECAL - discharge {SB38G, SB48) . ... ... . . o e e



